
V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

parts 
catalo

g 
p

o
u

r o
ver 2

.0 

V
1

.0
  

 < -0 cs n •• • 0 
= D) D) -, 
~ i 0 

< D) ~ 
CD Cl) -, 
N c:, 
• •OQ C 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

  

V
1

.0
 – p

o
u

r o
ver 2

.0
 

 

~
 P

lease consider the environm
ent before p

rin
tin

g
 

V
l.O

 -
p

o
u

r over 2.0 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

IN
D

EX 

V
1

.0
 – p

o
u

r o
ver 2

.0
 

 

  

P
ag. 

Sp
ecificatio

n
s

 
4

 

P
o

u
r O

ver M
o

d
u

le
 

6
 

P
o

u
r O

ver Tap
 

1
4

 

H
o

t W
ater Tap

 
2

4
 

A
ccesso

ries
 

2
6

 

 INDEX 

S
p

e
cifica

tio
n

s 

P
our O

ver M
o

d
u

le
 

P
our O

ver T
ap 

H
o

t W
ater T

ap 

A
ccessories 

V
l.O

 -
po

u
r ove

r 2
.0 

m
odbar 

P
ag. 

4 6 14 

2
4

 

26 

0 N
 :;; >
 

0 ~
 

::::, 
0 0

. 
I 

0 ...... 
>

 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    

  

SPECIFICATIONS 

 

4 

modbar 

E 
E 

O> ,..._ 
N 

Vl.O - pour over 2.0 

.!: 
N ..... 
E 
E ,..._ 
0 
M 

320 mm 12 6 in 

C=>c:==>C=>C=>c.=:z> 
c:=::=)C::::::::::,C==>C:::::::::::,c:::::z::> 
lt=>c::::::::::)c::::::::::)c::::::::::)<z=> 
a:=:::,c:::::::::::,c:=,c=,c::::::::::, 
a:=,c=,c::::::::::,c::z::,e===> 
~C::::::::::,c:=::=)c::z=>c::::::::::) 
c:x:=>c:=:>C:::::::::::,cz::::::::::>c::::::::::) 
C:::C:::::,c::::::::::) c=,c=, 
== = = = = = = = =» = = = = = §15~~~= 
~(=>c::::::::::)«:=,c::::::::::) 
a=, c::::::::::) c:::::::::::, c=:s:=> c::::::::::) 
a:=,c=,c=,c=x,c=, 
a::=>c::::::::::)C:::::::::::,c::::::::::)c::::::::::) 
cz=,c=,c:::::::::::,c=,ct=>, 
c::::::::::, C=> c::::::::::) c:::::::::::, c:::::s:::::> 
c::::::::::)c::::::::::)C:::::::::::,c::::::::::)c=::::s, 

210mm 83in 

SPECIFICATIONS 

.!: 
M ,..._ 
..... 
E 
E 
0 
"1" 

~ 
"1" 0 

i 
406 mm 16 in 

436 mm 17,2 in 

WI Wt -

@ @ 6 

0 

0 0 
0 0 

~ 
~ 

@ O 
356 mm 14 in 

363 mm 14,3 in 

C 

I{) 

00 

E 
E 
(0 
..-
(\J 

4 



V1.0  –pour over 2.0          

  

SPECIFICATIONS 

Electrical Voltage  
V 208 -240v  

Hz  50/60  

Wattage 
W 250  (Tap)  

W 2800  (Module)  

Tap weight 
Kg  8.5  

lb 18.7  

Module weight  
Kg  22  

lb 48.5  

 

5  

modbar SPECIFICATIONS 

V 208-240v 
Electrical Voltage 

Hz 50/60 

w 250 (Tap) 
Wattage w 2800 (Module) 

Kg 8.5 
Tap weight 

lb 18.7 

Kg 22 
Module weight 

lb 48.5 

5 
Vl.O - pour over 2.0 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

POUR OVER MODULE 

 

6  

modbar POUR OVER MODULE 

8 

17 
13 

15 

Vl.O - pour over 2.0 6 



V1.0  –pour over 2.0          

  

POUR OVER MODULE 

Item Part number  Description  

M-5019 -01  

E-0108 -01  

L.1.026  

C.1.386  

L183/1.01  

E.3.020  

 

7  

modbar POUR OVER MODULE 

Item Part number Description 

0001 C.1.845.01 PANEL LEFT SIDE POUR OVER MODULE 

0002 M-5014-01 PANEL, TOP 

0003 C.1.844.01 BACK PANEL POUR OVER MODULE 

0004 M-5019-01 STEEL FAN GUARD FOR 3 .15 (80 MM) FAN 

0005 1.3.036 SCREW M4X35 PHILLIPS ROUND-PAN ZINC COAT 

0006 DADOINOXM4 NUT M4 H3 WR7 A2 

0007 E.4 .304 WIRED FAN 12V CABLE 70 MM 

0008 E.2.065 SWITCH 1-0 

0009 C.1.847 FRONT LEFT PANEL STEAM MODULE 

0010 A.5.020.01 NIPPLE G3/8M-G3/8M WR21 H38 S/S 

0011 E.4.441 SUPPORT HARTING FEMALE 

0012 A.7.042 FITTING PUSH-IN STRAIGHT 6-6 WR17 PVDF 

0013 E-0108-01 POWER IN LET ADAPTOR 

0014 L.1.026 BOILER PJD-001-0 

0015 C.1.386 PANEL FRONT LOGO MODBAR ESPRESSO 

0016 L183/ l.01 NUT G3/8 H6 WR21 TREATED 

0017 E.3.020 PRESSURE GAUGE 0-18 BLACK MODBAR 

Vl.O - pour over 2.0 7 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

POUR OVER MODULE 

 

8  

modbar POUR OVER MODULE 

3 
I/'•' 

!I'., 
' _,/, 

' / 

Vl.O - pour over 2.0 8 



V1.0  –pour over 2.0          

  

POUR OVER MODULE 

Item Part number  Description  

L100/D  

L260/1A  

L037/2PGR  

T.4.002  

 

9  

modbar POUR OVER MODULE 

Item Part number Description 

0001 LlOO/lA WASHER 13,5X19Xl,5 

0002 L037/3.01 NIPPLE Gl/4M-Gl/4M WR19 H25.5 TR . 

0003 L137/1 FERRULE 4 ,5Xl 1X4,5 T6 

0004 LlOO/D WASHER 10X14Xl,5 

0005 A.5.156 NIPPLE G 1/8M-G 1/4M WR 17 

0006 T.1.363 TUBE BOILER - BALL VALVE PJD-001-0 

0007 B.2.041 EXPANSION VALVE CH14 Gl/8 12 BAR 

0008 L292 GS/3 TUBE FITTING 

0009 B.2.016.01 BALL VALVE Gl/8F-Rl/8M TREATED 

0010 T.4.001 ANTISUCTION VALVE SILICONE TUBE 

0011 T.4.003 PIPE SILICON 6,5 X13 DISCHARGE MICRA 

0012 A.3.012 HOSE CONNECTOR DlO 

0013 L260/1A WASHER 21X27Xl,5 

0014 L037/2PGR HOSE FITTING Gl/2 WR22 D20 Di16 

0015 T.4.002 10x14 TRANSPARENT SILICONE TUBE 

Vl.O - pour over 2.0 9 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER MODULE 

 

10  

modbar POUR OVER MODULE 

• 

Vl.O - pour over 2.0 10 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER MODULE 

Item Part number  Description  

L100/1A  

I.1.149  

F.1.322  

A.5.226  

B. 4.009  

 

11  

modbar POUR OVER MODULE 

Item Part number Description 

0001 T.3.015 TUBE PFA 4-2 

0002 A.7.044 FITTING PUSH-IN 4-Gl/8M PPSU 

0003 E.3.030.R KIT NTC TEMPERATURE PROBE 

0004 LlOO/lA WASHER 13,5X19Xl,5 

0005 L037/3 .01 NIPPLE Gl/4M-Gl/4M WR19 H25.5 TR . 

0006 E.5.011 BULB CAPILLARY thermostat 

0007 LR360.01 GASKET CYLINDRICAL FLAT D55XD42X2 .5 

0008 E.6.067 HEATING ELEMENT 2800W 240V Gl-1/4 

0009 T.1.362 TUBE WATER INLET - CHECK VALVE PJD-001-0 

0010 T.1.361 TUBE CHECK VALVE - BOILER PJD-001-0 

0011 L032/P.02 CHECK VALVE G3/8M TREATED 

0012 1.1.055 SCREW M3X20 HEX HEAD A2 

0013 1.1.149 WASHER 3,2X9X0,8 S/S A2 

0014 F.1.322 ADAPTOR DRAIN PJD-001-0 

0015 A.5.226 FITTING PUSH-IN 90° Gl/4M 

0016 B.4.009 SOLENOID VALVE 3 WAY 

Vl.O - pour over 2.0 11 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER MODULE 

 

12  

modbar 

Vl.0 - pour over 2.0 

COMPLETE LOW VOLTAGE 
WIRE HARNESS 

1 

POUR OVER MODULE 

12 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER MODULE 

Item Part number  Description  

E.5.011  

 

13  

modbar POUR OVER MODULE 

Item Part number Description 

0001 VITE3X8 SCREW M3X8 PHILLIPS ROUND-PAN A2 

0002 E.1.101 MODBAR POUR OVER MAIN BOARD 

0003 1.2.009 SPACER HlO F/M M3X8/M3X8 WR5.5 N. 

0004 E.5.011 BULB CAPILLARY thermostat 

0005 E.1.099 TAP CONNECTOR ADAPTER BOARD 

0006 E.4.426 MINI SSR 230Vac 25A GAVAZZI 

0007 E.4.425 DIN RAIL+ TERMINAL BLOCK AT+ FUSE HOLDE 

0008 E.2.073 FUSE 3 ,15 A TIME-DELAY 

0009 E.2.074 FUSE 160 mA FAST-BLOW 

0010 E.4.448 WIRING LOW VOLTAGE MODULE PJD-001-0 

Vl.O - pour over 2.0 13 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

 

14  

modbar POUR OVER TAP 

Vl.O - pour over 2.0 

4 r----L... 

() 

I) 

12 

t fe 
/ / 14 

(ff, 

@ 

14 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

POUR OVER TAP  

Item Part number  Description  

C.4.010  

H.1.006  

D.3.049  

987  

C.1.851  

C.1.398  

L037/2PGR  

L312  

 

15  

modbar POUR OVER TAP 

Item Part number Description 

0001 C.7.012 COVER SHOWER DIFFUSER MODBAR PO 

0002 C.4.011 TAP UPPER PART CHROMIUM PLATE 

0003 H.1.059 0-RING 3 ,53X56,75 70 SH 

0004 C.4.010 DISPENSER TAP CHROMIUM PLATED PJD-001-0 

0005 M-0151-01 0-RING 3 ,53X72,62 NBR 70 ShA 

0006 M-0076-01 18-8 SS GENERAL PURPOSE FLAT WASHER 1-1 

0007 M-5002-01 RING NUT DESK UNF 1 1/2-12 

0008 F.2.095 GASKET HEAD TAP MODBAR PJD-001-0 

0009 F.5.025.MW.01 WOOD MAPLE STABILIZED PJD-001-0 

0009 F.5.026.WW.01 WOOD HANDLE STABILIZED PJD-001-0 

0010 1.1.250.01 SCREW CHICAGO MASCHIO 

0011 1.1.249 SCREW CHICAGO FEMALE M3 - MASCHIO M5 

0012 1.6.029 SCREW M4X13,8 SOCKET CAP PJD-001-0 

0013 H.1.006 0-RING 1,78x6,07 VITON 

0014 D.3.049 LOGO MODBAR NEW POUR OVER 

0015 987 TRAY DRAIN MODBAR COMPLETE 

0016 C.1.851 GRID DRAIN MODBAR POUR OVER 

0017 C.1.398 TRAY DRAIN MODBAR 

0018 L037/2PGR HOSE FITTING Gl/2 WR22 D20 Di16 

0019 L312 HOSE FITTING Gl/2 WR22 D20 Di16 

Vl.O - pour over 2.0 15 



V1.0  –pour over 2.0          

  

POUR OVER TAP 

 

16  

modbar POUR OVER TAP 

) 

Vl.O - pour over 2.0 16 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

Item Part number  Description  

A.7.039  

T.2.145  

 

17  

modbar POUR OVER TAP 

Item Part number Description 

0001 A.7.037.R SUPERIOR SHOWER W/ SPRING PLUNGER 

0002 A.7.041 DIFFUSOR SCREEN SMALL SILICONE MODBAR PO 

0003 A.7.040 DIFFUSOR SCREEN BIG SILICONE MODBAR PO 

0004 A.7.039 DIFFUSOR SCREEN MEDIUM SILIC. MODBAR PO 

0005 A.7.038 INFERIOR SHOWER PJD-001-0 

0006 F.3.193 FILTER SHOWER PJD-001-0 

0007 1.1.070 SCREW M3X25 SOCKET BUTTON HEAD S/S A2 

0008 A.5.220 DIFFUSER SCREW PODS 

0009 H.1.006 0-RING l ,78x6,07 VITON 

0010 F.1.327 BUSHING ROTATION ROD PJD-001-0 

0011 T.2.144 FITTING OUTLET PJD-001-0 

0012 A.7.045 FITTING PUSH-IN 4-4 STRIGHT-IN PPSU 

0013 T.2.145 ASSEMBLY TUBE - JOINT AESTHETIC 

Vl.O - pour over 2.0 17 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

 

18  

modbar POUR OVER TAP 

9 

r 

Vl.O - pour over 2.0 18 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

Item Part number  Description  

I.1.054  

 

19  

modbar POUR OVER TAP 

Item Part number Description 

0001 E.1.104 TEMPERATURE PROBE PTlOOO 35MM 

0002 1.1.130 SOCKET GRUB SCREW M3X3 

0003 E.5.012 TERMOSTATO UNIP. 125C 250V 15,5x7,3x3,8 

0004 1.1.054 SCREW M3X5 PHILLIPS ROUND PAN A2 

0005 1.1 .149 WASHER 3,2X9X0,8 S/S A2 

0006 A.5.227 PUSH-IN FITTING 90° Gl/8M 

0007 1.3.007 TOOTH LOCK WASHER 3,4X6X0,5 

0008 A.7.043 FITTING PUSH-IN 4-Gl/4M PPSU 

0009 H.1.058 0-RING l ,78X21 ,95 FKM 70 SH 

0010 E.6.068 W250 V230 12,5X100 Cartridge heater 

0011 F.7.049 INSULATOR HEATER PJD-001-0 

Vl.O - pour over 2.0 19 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

 

20  

modbar 

Vl.0 - pour over 2.0 

COMPLETE LOW 
VOLTAGE TAP 

11 

POUR OVER TAP 

20 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

Item Part number  Description  

F.1.325  

 

21  

modbar POUR OVER TAP 

Item Part number Description 

0001 F.1.328.R DISPLAY BOX POUR OVER W/ GLASS 

0002 1.1.247 SCREW AESTHETIC BRACKET PJD-001-0 

0003 F.1.323 KNOB ENCODER POUR OVER PJD-001-0 

0004 F.1.325 BUSHING PTFE 26,4X20X2,5 

0005 F.3.187 SPRING COMPRESSION 0 ,8X8,8Xll PODS 

0006 1.1.141 SOCKET GRUB SCREW M4X3 S/S 

0007 E.1.100 ENCODER BOARD 

0008 1.1.086 SELFTAP.SCREW 2 ,2X6,5 PHIL.ROUND-PAN 

0009 E.1.102 DISPLAY MODBAR POUR OVER 

0010 1.6.032 NUT M3 H2,4 WR5,5 NYLON 

0011 E.4.452 LOW VOLTAGE WIRING TAP 

Vl.O - pour over 2.0 21 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

 

22  

modbar POUR OVER TAP 

8 

7 r 

Vl.O - pour over 2.0 22 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

POUR OVER TAP 

Item Part number  Description  

VITE3X8  

I.1.149

F.2.085

I.1.117

I.1.052

F.3.097

F.1.324

I.1.248

I.3.007

C.1.839.R            

I.6.030  

I.5.003  

I.1.118  

I.1.033  

 

23  

modbar POUR OVER TAP 

Item Part number Description 

0001 F.1.124 PLUMBER LEVER ACTIVATION NEW STEAM 

0002 M-6019-01 STEAM VALVE SPRING 

0003 DAD05M_I NOX NUT M5 H4 WR8 S/S A2 

0004 VITE3X8 SCREW M3X8 PHILLIPS ROUND-PAN A2 

0005 1.1.149 WASHER 3 ,2X9X0,8 S/S A2 

0006 F.2.085 CABLE TIE HOLDER SCREW-IN 

0007 1.1.117 SCREW M5X25 SOCKET CAP 

0008 1.1.052 SOCKET GRUB SCREW M5X25 S/S A2 

0009 F.3.097 PIVOT FOR ACTIVATION LEVER MODBAR 

0010 F.1.324 CAM BUSHING PTFE MODBAR LEVER PJD-001-0 

0011 1.1.248 TAB CONNECTION GROUND TAP 

0012 1.3.007 TOOTH LOCK WASHER 3,4X6X0,5 

0013 C.1.839.R LEVER TAP POUR OVER 

0014 1.6.030 WASHER 10X20X5 PTFE 

0015 1.5.003 BELLEVILLE SPRING 10X20Xl,3 

0016 1.1.118 NUT MlO H8,2 WR17 S/S A2 LOCKNUT 

0017 1.1.033 WASHER 10.7X30Xl.8 A2 

Vl.O - pour over 2.0 23 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

HOT WATER TAP 

 

24  

modbar HOT WATER TAP 

4 J-----~ 

Vl.O - pour over 2.0 24 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

HOT WATER TAP 

Item Part number  Description  

T.2.143  

t.4.003

F.3.191

A.2.131   

F.3.190

A.7.026

E.2.121.01

H.3.021

I.6.031

I.1.252

I.1.252

i.1.006

I.1.101  

I.1.048  

 

25  

modbar HOT WATER TAP 

Item Part number Description 

0001 T.2 .143 WAND HOT WATER PJD-001-1 

0002 t.4.003 PIPE SILICON 6,5 X13 DISCHARGE MICRA 

0003 F.3.191 INTERNAL WARHEAD PJD-001-1 

0004 A.2.131 FERRULE PJD-001-1 

0005 F.3.190 BUSHING WAND PJD-001-1 

0006 A.7.026 DIFFUSER HOT WATER M16 H19 

0007 E.2.121.01 SWITCH S/S WILED RED HOT WATER 

0008 H.3.021 GASKET TAP MODBAR PJD-001-1 

0009 1.6.031 BULKHEAD LOCKNUT PJD-001-1 

0010 1.1.252 SOCKET GRUB SCREW M6X100 S/S INOX A2 

0011 1.1.252 SOCKET GRUB SCREW M6X100 S/S INOX A2 

0012 i.1.006 SCREW M4X8 PHILLIPS BUTTON HEAD A2 

0013 1.1.101 SOCKET GRUB SCREW M4X6 

0014 1.1.048 SCREW M4X16 PHILLIPS BUTTON HEAD S/S A2 

Vl.O - pour over 2.0 25 



V1.0  –pour over 2.0          

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ACCESSORIES 

 

26  

modbar ACCESSORIES 

Vl.O - pour over 2.0 26 



V1.0  –pour over 2.0          

 

ACCESSORIES 

Item Part number  Description  

L308

F.5.027.MW.R  

F.5.027.WW.R  

 

27  

modbar ACCESSORIES 

Item Part number Description 

0001 

0002 

0003 

0004 

0004 

Vl.O - pour over 2.0 

F.1.121 

E-0118-01 

L308 

F.5.027 .MW.R 

F.5.027 .WW.R 

Y MANIFOLD FOR DRAIN 

MODBAR POWER CORD 

CLEAR ARMOURED DRAIN HOSE 

MAPLE BASE KIT 

WALNUT BASE KIT 

27 



 

 

 

w
w

w
.m

odbar.com
 | @

m
odbar 

U
SA + 206-706-9104 | 1553 N

W
 Ballard W

ay, Seattle, W
A 98107 

W
O

RLD
 +39-055-849191 | Via La Torre 14/H

, 50038, Scarperia e San Piero (FI), Italy 
 




